R‘IVERliNA
WATER

COUNTY COUNCIL

4th December 2015

NOTICE OF MEETING OF THE COUNCIL

The meeting of the Council will be held at
RIVERINA WATER COUNTY COUNCIL CHAMBERS,
91 HAMMOND AVENUE, WAGGA WAGGA

on

FRIDAY, 11" DECEMBER 2015 at 1.30 pm

and your attendance is requested accordingly,

followed by Council Christmas Gathering.

Yours faithfully

A =
S
G J Haley

GENERAL MANAGER




RIVERINA
WATER

COUNTY COUNCIL

* AGENDA *

TABLE OF CONTENTS

APOLOGIES
DECLARATION OF PECUNIARY & NON PECUNIARY INTEREST
CONFIRMATION OF MINUTES HELD ON 28th OCTOBER 2015

CORRESPONDENCE

GENERAL MANAGER’S REPORT TO THE COUNCIL ....ccoivueiiiuniiieriisnreissneisneissresssnessssesessssesssesssnessssesessssssssessanesessesesssee 2
[...]
reinforcing load — an incident investigation has been undertaken into this event and there have been
changes made at both the supplier and UGL to reduce the risk of reoccurrence. In terms of proactive
measures 250 Utake-5 observation cards and 15 Safety Inspections were completed in the month of
October.

The October Safety Report is shown in Appendix B.

4.0 RISK/CRITICAL ACTION AREAS

During the period a number of risks materialised on the project specifically;
= Inclement weather event — this resulted in some damage to the works and lost time
= A number of minor adverse site conditions associated with bonded asbestos pipe
= Some design decisions relating to concrete selection impacting construction progress in the
Lamella

Summary of Top Risks at November:-

Risk Description Potential Impact Control Measures

Program Construction Overrun above the construction | Additional staff resources required.

Overrun - critical path program Spread workload through multiple
subcontractors to share risk and increase
capacity
Utilise weekend works

Key Suppliers / Late arrival of equipment and Supplier contracts incorporate LD’s.

performance delays materials. Continuous status checks with suppliers to

update delivery schedule.
Meet with suppliers to view / check in on
status of key equipment.

Labour productivity Subcontractors falling behind Additional resources brought in to increase
on program schedule. productivity on site.
Weekend work required to increase
productivity.
Commissioning Program Plant not ready for Commission plant in stages.
Overrun performance trial by the Weekend work required to commission plant
required date. by the required date.
Additional commissioning resources required.
Exceptional Wet Weather Delays associated with site Dewatering equipment readily available and
inundation due to additional established to dewater deep excavations.
rainfall on site and rise in river Labour relocated to other work fronts.
levels. Levee bank crated to protect site from major
flooding.

Inlet structure works completed during low
flows in the river.




YUGL

5.0 CONTRACT/COMMERCIAL

5.1 Progress Claim

Monthly progress meeting number 3 was held at site. The third progress claims were agreed. The table
below summarises the progress to the 20" November.

WAGGA WAGGA WATER TREATMENT PLANT Month Nov-15

Item No.  [Schedule of Prices

1 Provision of Preconstruction Activities % compll

Preconstruction Activities 1{1) 100%
2 Provision of Project Management and Site Running Activiti %

Prooject M Activities suk 1(2) 23%
3 C: all additional desi where required

Design and Documentation subtotal (2) 70%
4 Intake Works

Intake Works - | sul 1(3) 0%
5 Raw Water Piping System

Raw Water Piping subtotal (4) 4%
& Lamella & Rapid Mix Tank

Lamella & Rapid Mix Tank sul (5) 27%
7 Filters

Filters subtotal (7) 18%,
B Filter Water Tank & Backwash

Filter Water Tank & Backwash subtotal (8) 44%
9 Machinery Room

Machinery Room (9) 0%
10 [Clear Water Storage & Pumping System

Clear Water suk 1 (10) 10%
11 Aluminuium Dosing Plant

Aluminium Dosing Plant subtotal (11) 0%
12 PACL Dosing Plant

PACL Dosing Plant sul (12) 0%
13 Caustic Soda Dosing Plant Facilities

Caustic Soda Dosing Plant subtotal (13) 0%
14 Sodium Hydrochlorite Dosing Plant

i Hydrochlorite Dosing Suk 1(14) 0%

15 Polymer Dosing Plant

Polymer Dosing Plant subtotal (15) 0%
16 Fluoride Dosing Plant

Fluoride Dosing subtotal (16) 0%
17 Other Items

(Other Items subtotal (17) 11%)
18 Electrical Items

Fluoride Dosing 1(18) 2%
19 Testing D: ion C:

Fluoride Dosing subtotal (18) 0%
20 Post Process Proving

Fluoride Dosing subtotal (18) 0%
21 Sludge Handling & Dewatering System

Sludge Handling subtotal (19) 0%
22 (Other Options Accepted

Options suk I (20) 18%
23 Variations

Variations Subtotal 0%




YUGL

5.2Variations

During the period a number of variations were identified that may deal with identified design issues or
improve the overall design outcome.
The table below provides a summary of variations against the contract.

_ VOO01 Control System Design for fully Approved
networked plant

- wi1es V002 AC Road Surface 101 Approved

- wies V003 Future UV 21 Re-submitted

_ V004 Disabled Access 234 Approved

(to DD and fix price)

- w1es V005 Aggressive Water Response 136 Approved

. wies V006 NSCO02 — removal of Gyprock 5 Approved

_ V007 Transformer supplied by - 244 Approved
principle

. wies V008 Existing Balance Tank Walkway 82 Not submitted

_ V009 Chemical Dosing — Alum 81 Submitted
Storage

_ VO10 Switchboards additional spare 8 Approved
capacity

- w1es V012 Lamella plate capacity 45 Approved

. wies V013 Sewer pump station 6 Submitted

_ V014 Manual Penstocks on Clarifier 9 Submitted

Inlet
* estimated value — subject to final design and price development

6.0 FINANCE

The table below summarises the invoices and payment status within each of the contracts.

- ClaimDescription ~ Invoiceno. ~ Amount  Claim/Invoice Status |
- W195Progress Claim1 Invoice # 1 $ 879,128.59 Paid

- W195Progress Claim2 Invoice # 2 $1,428,346.00 Paid

~ W195Progress Claim3 Invoice # 3 $ 1,246,918.00 Paid

~ W195Progress Claim4 Invoice # TBA $ 2,341,562.00 Draft Submitted
.

During the period a number of variations were approved as part of the W195 Contract. The table below
summarises the current contract value of the contract.

$ 32,300,897 Increased

7.0 PROGRAMME



YUGL

The combined construction programme is attached in Appendix C. There has been an extension to the
project completion date as a result of the lost time associated with a storm event that led to inundation
of site and another rain/lightening event. We continue to endeavour to regain time in the programme to
get to achieve the baseline target completion. But with events this month the current completion is
forecast at 8" December, 2016.

Detailed excavation was completed for the filter, backwash tank and clearwater storage areas.
Concrete work commenced progressing in earnest on the water retaining structures base slabs poured
for the filtered water tank, flocculators and filter gallery. Reinforcing placement has been progressing in
the filter floor, filtered water tank and flocculator walls.

Stormwater work commenced at the western end of the site focussed on the large bore stormwater
around the Clearwater Storage Tank.

During the period 190 design outputs were issued to RWCC being a combination of revisions and new
documentation. Civil/structural and Electrical detailed design drawings are majority complete. During
the month key control system related drawings were issued for review and to allow tendering.
Mechanical detailed design drawings for the key structures were issued integrating key mechanical and
electrical design interfaces were captured. Procurement focus continues to be for major long-lead
mechanical and electrical equipment with 47 significant packages now issued for tender, with 36
awarded.

Key Revised Target Construction Dates for the month ahead are as follows:-

"Pour Filtered water southwall | 27" November 2015
IPGUFilterareafloorSIabiiii| 23" November 2015

[Filtered Water Tank North Wall' 5" December 2015
- ]

7" December 2015

8.0 QUALITY

Production of ITPs continues for civil/structural works at site.
Site visit by Glen Bolton to undertake site mobilisation audit. No substantive issues identified.

9.0 ENVIRONMENTAL

Project Construction Environmental Management Plan and associated sub-plans developed.
Implementation of site environmental measures commenced as part of mobilisation.

In the month of September, 2 Environmental inspections were conducted. 1 Environmental incident was
reported.

A site visit was undertaken by Glen Bolton (UGL environmental manager) to review site environmental
processes. No substantive issues identified.

10.0 INDUSTRIAL RELATIONS
Nothing to Report



YUGL

11.0 DESIGN AND TECHNICAL

Detailed design still progressing with the design team operating at peak manning of more than 15 FTE
spread across all disciplines during the period. Civil/structural and electrical design resources have now
reduced consistent with the advanced status of design. Drawings being regularly distributed to RWCC
for review.

Constructive design review sessions are how being completed fortnightly and outputs being integrated
into the design. As the design has progressed there have been a number of items that require
unanticipated further investigation or option investigation to ensure the best project outcome is
achieved, we are endeavouring to support this process despite the challenge this provides in terms of
available schedule.

The raw water design was discussed and reviewed during the month which further reinforced UGL'’s
view that there is considerable IP embedded in this design from the tender phase which needs to be
retained. The best mechanism for doing this is now under consideration.

The table below summarises design activities for the month.

12.0 CRITICAL ENGINEERING DELIVERABLES

PLANNED DOCS [SUBMITTED DOCS GEANED Sy

DOCUMENT TOTAL DOCS 0 DATE T0 DATE VAR CLIENT APPROVED VAR
) ) (A-B) APPROVED TO DATE (c-D)
TO DATE (D)

Civil Drawings 14.0 14.0 14.0 0.0 14.0 14.0 0.0
Structural Drawings 70.0 70.0 53.0 17.0 53.0 53.0 0.0
P&IDs 40.0 40.0 37.0 3.0 37.0 37.0 0.0
Electrical Single Lines 27.0 27.0 0.0 27.0 27.0 27.0 0.0
Mechanical GA's & Details 102.0 102.0 82.0 20.0 102.0 66.0 36.0

While design progress remains behind where we had anticipated on our baseline progress was made in
November to recover in the mechanical area. We continue to monitor and ensure that there is no
impact to construction or procurement, with key deliverables required for long lead items or initial
construction works packages having been issued within the needed timeframe.

12.0 COMMISSIONING

Nothing to Report.

13.0 STAKEHOLDERS

The UGL site have continued to experience constructive working relations established with other
contractors on site as well RWCC staff and construction teams and no issues arising.

No issues to report with External Stakeholders in the month of September.



YUGL

14.0 SITE PROGRESS

Photo 1: Filter Area Reinforcing

Photo 2: Filtered Water Tank Base Concrete Pour



Photo 4: Washwater tank excavation

YUGL

10



Photo 5: Clear Water Storage excavation

YUGL

11



YUGL
APPENDIX A — SCOPE OF WORKS SUMMARY

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of
Wagga Wagga.

The WTP shall be designed to operate at a treated water production rate anywhere between 60 ML/d
(695 L/s) and 22 ML/d (255 L/s).

The main treatment process of the WTP shall include coagulation and flocculation, inclined plate
clarification, dual media filtration, chlorination, and fluoridation. Process wastewater shall be managed
using gravity thickening and mechanical dewatering.

Product water shall be produced to meet the quality requirements of the specification and shall treat the
required quality. The project target completion periods are for a design and construction period of 60
weeks, followed by a 10 week commissioning and proving period.

The scope of on-site works for UGL Engineering and its subcontractors as described in the contract are
limited to the following;

The new water treatment facility shall consist of the following elements for a new 60ML/d Water
Treatment Plant:

¢ Raw water intake and pumping station. The intake would be constructed within the river. The
pumping station would be built on Crown Land adjacent to the WTP on the bank of the
Murrumbidgee River to supply raw water to the plant;

¢ Alum and polymer dosing systems;

¢ Inclined plate clarifiers (Lamella clarifiers);

e Six dual media filters including backwash pumps and air scour blowers;

o Chlorine storage and dosing system and channel-type static mixer for clear water storage;
e Fluoride dosing system;

e pH correction dosing systems;

e Dewatering building with two new centrifuges to dewater sludge material produced from
clarification and filtration during the water treatment process.

e Backwash wastewater collection tank and pumping station for the wastewater produced from
the clarification and filtration process;

e Clear water system upgrade including a new 3 ML clear water storage tank and low level and
high level pumping stations each fitted with three pumps;

e Electrical works including switch-rooms, automation and control infrastructure, electrical
substations and two new 1500kVA transformers;

o Filter wastewater collection sump and transfer pumps;
e Pipework and valves;

e Control room, water testing and analysing facilities;

e Internal access roads;

UGL is responsible for undertaking the detailed design, construction, commissioning, training and
handover for aspects of the scope of works above.

UGL will also provide post completion technical support comprising, where necessary some site visits,
to assist RWCC in operating and optimising the plant.

12



APPENDIX B — OCTOBER MONTHLY SAFETY REPORT

YUGL

13



g U G L UGL Wagga Wagga Water Treatment Plant Project

HSSE Monthly Safety Report - October 2015

1.0 Overview Statistics

UGL Hours 2236 8337
Subcontractor hours 2840 5631
Total Site Hours 5136 13968
LTIFR: Target <.50 0 (0}
TRIFR: Target 2.70 0 0
MTIFR: 0 0
Lost Time Injuries (LTI) 0 0
Days lost to LTI 0 0
Medical Treatment Injuries (MTI) 0 0
15t Aid Injuries 0 0
Incidents:

Injury 0 0
Damage/ Loss 0 0
Near Miss 1 3
Hazard 1 3
Report Only 0 1
Journey Incident 0 0
Non-work related injury 0 0
Environmental 1 2
Safety Initiatives: 1 2
Workplace Safety Inspections 15 26
Environmental Inspections 4 6
Safety Conversations (UGL) 31 47

Page1of4



Utake 5 (UGL) 250 550
Hazobs 20 36
Site audit (e.g. Plant pre-start) 1 2
SWMS reviews 27 31
Site inductions 52 178
Tool box meetings 4 7
Training hours 0 75
Plant delivery inspections 11 25
Checkit compliance (UGL) 100% 100%
UGL/ External Audits 0 0
Alcohol Breath tests 73 118
Drug tests 0 0

Page 2 of 4



2.0

Incident Summary

The following incidents occurred on site in October.

Environmental: Minor sewerage over flow
Action: New sewerage pit & system installed at site sheds

Near hit: Dropped load of reinforcement bars
Actions: Ensure delivery personnel complete utake5 & Sign onto SWMS for the task

Hazard: Several pieces of bond ACM identified in excavation

Action: Asbestos removed as per Code of Practice — safe removal of Asbestos — encouraged all
site personnel to continue reporting identification of asbestos

Wagga Wagga WTP Incident trends

W Near Hit
MW Hazard
H Report only

M Environmental

W Damage/ Loss

M Injury

S O . S D e X
FEFEFSFSEE S
& & & & & T w
R o @ <

X 9

» October 2015 Site inductions 52 not including visitors inductions

» Construction Manager Monthly Safety Award David Emmett (Steel fixer Inform)

» Continuing education of local subcontractors in regards to SWMS & Safety Culture Development/

Awareness

Page 3 0of4




3.0 Project Safety Initiatives for November 2015

» Training:
e Fire Warden / emergency controller
e First Aid training
e SWMS development by subcontractors
e  Continuing training site personnel in UGL Utake 5

» Continuing with Construction Manager Monthly Safety Awards

» UGL Daily Pre-start meetings:

Daily site hazards, site hazard board updates, s continuing discussion of subcontractor interfacing

requirement to, site personnel consultation

» Subcontractor individual pre-start meetings. Subcontractor individual work tasks & hazards involved

» UGL Weekly Tools box meeting:

Site incidents / actions, industry safety alerts, continuing discussion of site safety hazards, site personnel

consultation

> Site Safety Inspections:

Continuing compliance with UGL WWWTP Project Safety Management Plan via:

v’ Site safety inspections,

UGL Safety conversations,

UGL UTake 5s

UGL Hazobs

Plant operator pre-start inspection audits

AN NI NN

SWMS reviews, work permit audits

» Fitness for Work:
e Continuing Alcohol testing at pre-start meeting